UFC 3-230-02
10 July 2001

UNIFIED FACILITIES CRITERIA (UFC)

OPERATION AND MAINTENANCE:
WATER SUPPLY SYSTEMS

U.S. ARMY CORPS OF ENGINEERS
NAVAL FACILITIES ENGINEERING COMMAND (Preparing Activity)

AIR FORCE CIVIL ENGINEER SUPPORT AGENCY

APPROVED FOR PUBLIC RELEASE: DISTRIBUTION UNLIMITED



UFC 3-230-02
10 July 2001

UNIFIED FACILITIES CRITERIA (UFC)
OPERATIONS AND MAINTENANCE: WATER SUPPLY SYSTEMS

Any copyrighted material included in this UFC is identified at its point of use.

Use of the copyrighted material apart from this UFC must have the permission of the copyright
holder.

Record of Changes (changes indicated by \1\ ... /1/)
Change No. Date Location

This UFC supersedes MIL-HDBK-1164, DATED 31 October 1997. The format of
[...]
Aluminum oxide, Al,O5; | Activated Bags; drums Iron, lead, steel Powder, Vari-able Insol-uble 100%
alumina granules (up
to
1-1/2-in.
diam)
Bone charcoal “Fluo-Carb” Bags; drums; Wood, iron, Granules Vari-able Black; best used
C bulk steel in beds for
presolution
Tricalcium phosphate “Fluorex” Bags; drums; Iron, steel Granular 50-63 Insol-uble Also available as
Caz0gP, bulk; bbls. technical white powder
High-magnesium lime Dolomitic Bags; bbls; Wood, iron, Lump, Slakes 58% CaO,
CaMgO, lime bulk steel pebble, slowly 40% MgO,

ground

FOTT-AdAH-TIN



79

Tabl e 8 (Conti nued)

Common or Suitable Avail-able Solu-bility, AWW
Chemical Name and Trade Name Shipping Handling Forms Weight, Ib/gal Commercial Character-istics A
Formula Containers Materials Ib/ft® Strength Stan-
dard
Stabilization and Corrosion Control
Carbon dioxide, CO; Carbon 20-, 50-Ib 474 @
dioxide gas, | cylinders. Bulk; 70°F
liquid carbon | tank trucks,
dioxide tank cars
Disodium phosphate, Basic 125-1b kegs; Cast iron, steel Crystal 60-64 0.4 (32°F), | 19.5% P,0s Precipitates Ca,
Na;HPO4+12H,0 sodium 200-Ib bags; 6.4 (86°F) Mg; pH of 1%
phos-phate, | 325-Ib bbls. solution, 9.1
DSP,
secondary
sodium
phosphate
Sodium hexameta- “Calgon,” 100-Ib bags Hard rubber, Crystal, flake, | 47 1-4.2 66% P,0s5 pH of 0.25%
phosphate, (NaPO3)s glassy phos- plastics, powder (unadjusted) solution, 6.0-8.3
phate, stainless steel
vitreous
phosphate
Sodium hydroxide, Caustic 100-, 700-Ib Cast iron, Flake 2.4 (32°F) 98.9% NaOH, Solid;
NaOH soda, soda drums; bulk rubber, steel Lump 4.4 (68°F), | 74-76% NaO; hygroscopic;
lye (trucks, tank Liquid 4.8 (104°F) pH of 1%
cars) solution, 12.9
Sulfuric acid, H,SO4 Oil of vitriol, Bottles; Concen- Solution (60- Complete 77.7% H,SO,4 Approx. pH of
vitriol carboys; trated—iron, 66° Bé) (60° Bé); 93.2% | 0.5% solution,
drums; trucks, | steel; dilute— H,SO, (66° Bé) 1.2
tank cars glass, lead,
porcelain,
rubber
Tetrasodium Alkaline 125-1b kegs; Cast iron, steel White 68 0.6 (80°F), | 53% P,0s pH of 1%
pyrophosphate, sodium 200-Ib bags; powder 3.3 (212°F) solution, 10.8
NayP,07¢10H,0 pyrophos- 300-Ib bbls.
phate,

TSPP

FOTT-AdAH-TIN



G9

Tabl e 8 (Conti nued)

Common or Suitable Avail-able Solu-bility, AWW
Chemical Name and Trade Name Shipping Handling Forms Weight, Ib/gal Commercial Character-istics A
Formula Containers Materials Ib/ft® Strength Stan-
dard
Trisodium phosphate, Normal 125-1b kegs; Cast iron, steel Crystal: 0.1 (32°F), | 19% P,0s pH of 1%
NazPO,4¢12H,0 sodium 200-Ib bags; coarse 56 13.0 (158°F) solution, 11.9
phos-phate, | 325-Ib bbls. medium 58
tertiary standard 61
sodium
phos-phate,
TSP
Softening
Calcium hydroxide, Hydrated 0-lb bags; 100- | Asphalt, White 0.014 85-99% Hopper agitation B 202
Ca(OH), lime, slaked Ib bbls.; bulk cement, iron, powder: (68°F) Ca(OH), required for dry
lime (carloads) rubber, steel light 0.012 63-73% CaO feed of light form
trucks dense (90°F)
Calcium oxide, CaO Burnt lime, 50-Ib bags; Asphalt, Lump, Slakes to 75-99% CaO pH of saturated B 202
chemical 100-Ib bbils; cement, iron, pebble, form solution, 12.4;
lime, quick- bulk (carloads rubber, steel granule hydrated detention time,
lime, lime temperature,
unslaked amount of water
lime all critical for
effluent slaking
Sodium carbondate, Soda ash Bags; bbls.; Iron, rubber, White 1.5 (68°F), | 99.4% Na,COs, Hopper agitation B 201
Na,COs bulk (carloads, | steel powder: 2.3 (86°F) 58% Na,O required for dry
trucks) extra-light 23 feed of light and
light extra-light forms;
dense 35 pH of 1%
65 solution, 11.3
Sodium chloride, Common Bags; bbls.; Bronze, Rock fine 2.9 (32°F), | 98% NaC1 B 200
NaC1 salt, salt bulk (carloads) | cement, rubber 3.0 (68°F),

86°F

FOTT-AdAH-TIN



99

Tabl e 8 (Conti nued)

Common or Suitable Avail-able Solu-bility, AWW
Chemical Name and Trade Name Shipping Handling Forms Weight, Ib/gal Commercial Character-istics A
Formula Containers Materials Ib/ft® Strength Stan-
dard
Taste and Odor Control
Activated carbon, C “Aqua Bags; bulk Dry—iron, steel; | Black 15 Insol-uble B 600
Nuchar,” wet—rubber, granules (suspen- &
“Hydro- silicon, iron, power sion used) B 604
darco,” stainless steel
“Norite”
Chlorine, C1, Chlorine 100-, Dry—black iron, | Liquefied gas | 91.7 0.07 (60°F), | 99.8% C1, B 301
gas, liquid 150-Ib copper, steel; under 0.04
chlorine cylinders; 1-ton | wet gas—glass, | pressure (100°F)
tanks; hard rubber,
16- 30-, silver
55-ton tank
cars
Chlorine dioxide, CIO, | Chlorine Generated as Plastics, soft Yellow-red 0.02 26.3% available
dioxide used rubber (avoid gas (30 mm) C1,
hard rubber)
Copper sulfate, Blue vitriol, 100-Ib bags; Asphalt, silicon, | Crystal 75-90 1.6 (32°F), | 99% CuSO, B 602
CuSO045H,0 blue stone 450-Ib bbls.; iron, stainless Lump 73-80 2.2 (68°F),
drums steel Power 60-64 2.6 (86°F)
Ozone O3 Ozone Generated at Aluminum, Colorless gas
site of appli- ceramics, glass
cation
Potassium Purple salt Bulk; bbls.; Iron, steel, Purple 0.23 (32°F) | 100% Danger of B 603
permanganate, KMnO, drums wood crystals 0.54 (68°F) explosion on
1.05 contact with

(104°F)

organic matters

FOTT-AdAH-TIN



M L- HDBK- 1164

Table 9

Water Treatment Plant Residue Disposal Summary

Type of Waste

Quantities and
Characteristics

Treatment Required

Disposal Possibilities

Screenings

Presedimentation
sludges

Chemical
clarification
sludges

Vary widely; evaluate
particular water source;
check other plants using
same water source or
other similar plants.

Vary widely; evaluate
particular water source;
check other plants using
same water source or
other similar plants.

Composed of raw water
impurities and coagulation
chemicals.

Solids content - 0.1% to
2%; 75-90% of total is
suspended; 20-40% of
total is volatile.

Dry unit weight

75-95 Ibs/ft’.

Gelatinous.

None.

Dewatering in lagoon,
sand drying bed, or
mechanical unit may be
required.

Gravity thickening is
often desir-able,
recycling supernatant to
plant influent. (3)

Sludge concentrations
of 0.5-1.0% can be
obtained.

In addition to gravity
thickening, dewatering
processes may also be
used:

Drying beds.
Freeze/thaw
treatment
processes are
effective for
alum sludge
dewatering but
expensive except
in climates where
sludges can be
lagooned and frozen

naturally.

Return to watercourse if
guantities are small.

Truck to landfill along with
other plant solid waste.

Investigate disposal with
wastewater treatment
plant screenings.

Dredging or draglining
and hauling to landfill;
multiple, drainage basins
make cleaning easier.

Send concentrated sludge
or continuously withdrawn
sludge to wastewater
treatment plant.(1)

Haul dried sludge to
landfill

67




M L- HDBK- 1164

Table 9 (Continued)

Type of Waste

Quantities and
Characteristics Treatment Required

Disposal Possibilities

Filter wash water

(2)

Lime softening
sludges

Centrifuges and
vacuum filters dewater
sludges up to about
15% solids.

Pre-coat vacuum filters
dewater sludge up to
25% solids.

Pressure filtration
dewaters sludge to 25-
40% solids, often
requiring lime as

conditioner.
Normal wash generates Flow equalization and
about 150 gal/ft2 filter concentration through
area. sedimentation and
Chemically-precipitated decanting.
raw water impurities and
coagulation chemicals.
For alum plants, total
solids varies with time up
to 1,000 mg/L, average
400 mg/L.
Plants removing iron and
manganese may be 4
times higher in total solids.
Assume 3 Ib dry sludge Dewatering lime
solids per Ib quicklime softening sludges is not
added. particularly difficult. The

following methods can
be used following
thickening:

Same as for coagulation
sludges. Combine with
coagulation sludge where
applicable.

Where no coagulation
used, dispose as
softening sludge.
Gradually return entire
flow to plant influent. (3)

Discharge to wastewater
treatment plants. (1)

68




M L- HDBK- 1164

Table 9 (Continued)

Type of Waste

Quantities and
Characteristics

Treatment Required

Disposal Possibilities

Diatomaceous
earth sludges

Carbon slurries

Clarifier underflow.

Solids concentration is
generally approximately
5%, but may range from 2
to 30%.

Non-gelatinous.

Typically 85-95% calcium
carbonate, with some
magnesium hydroxide.

See filter manufacturer’s
literature for quantities.
Solids normally

60-70% diatomaceous
earth; remainder raw water
impurities; drg density
about 10 Ib/ft”; specific
gravity 2.

Quantities and
characteristics variable.

1. Lagooning (up to
50% solids).

2. Vacuum filtration
(40-50% solids).

3. Centrifuging (50-
60% solids).

Return to water plant
influent.

Lagooning, with
supernatant recycled to
plant influent.

Granular carbon can be
regenerated and
recycled.

Powdered carbon
cannot be regenerated,;
dispose of powdered
carbon following
dewatering.

Dewatered sludge hauled
to landfill (agricultural
applications possible).

Recalcining generally
limited to large plants
(>20 mgd) by economic
considerations.

Haul solids from lagoon to
landfill.

Haul solids to landfill.
Incinerate dewatered
solids (high heating
value).

69




M L- HDBK- 1164

Table 9 (Continued)

Type of Waste

Quantities and
Characteristics

Treatment Required

Disposal Possibilities

Cation exchange
resin
regeneration
brines

See manufacturer’s
literature for quantities.
Total dissolved solids up
to 45,000 mg/L.
Chlorides up to 112,000+
mg/L.

Almost no suspended
solids.

Evaporation lagoons
where concentration is
desired and climate
permits

Best solution is ocean
disposal.

Return to watercourse
only if brine can be
greatly diluted.
Discharge to wastewater
treatment plant only if
greatly diluted.

Disposal wells possible
but suitability is site-
specific.

(1)For discharge to sanitary sewers, avoid cross connections and slug flow and always check:
(a)Possible damage to sewer system from residue discharge.
(b) Effects of residues on liquid and solids treatment processes
at the wastewater treatment plant.
(c) Hydraulic capacity of the wastewater treatment facilities.
(2) Sedimentation basins or solids contact reactions ahead of filters will generally remove 70-90%
of total plant solids. The remainder of solids will appear in the filter wash water.
(3) Returning filter backwash and thickener overflow streams to plant influent may be viewed with
disfavor by regulators because of the possibility of recycling pathogens.

5.9.1 Disposal Methods. It is preferable to dispose of residues in a way that is
both economically and environmentally acceptable. Recovery and disposal systems
often require increasing the solids content of a residue by removing water. The
required solids concentration (and the method of concentration) depends on the
chemical recovery or final disposal alternatives used. Table 9 summarizes water
treatment plant residue-handling systems currently in use.

Note: Do not discharge residue to a natural water course or public sewer
without the approval of the applicable federal, state, and local authorities.

5.9.2 Recovery Processes. Alum, ferric chloride, ferrous sulfate, magnesium
carbonate, and lime can be recovered from waste sludge by various methods.
However, recovery is not usually economical except at the largest municipal facilities
and, thus, is not considered viable for military installations. However, manufacturers of
alum and ferric coagulants will sometimes agree to accept waste sludges for
reprocessing.

5.9.3 Ultimate Disposal. Traditionally, water treatment plant wastes have been
disposed of by discharge to rivers and lakes, either directly or by way of a storm sewer.

70



M L- HDBK- 1164

Current environmental laws do not allow this because such discharge harms the
receiving body of water (cloudy water, toxicity to aquatic life, formation of sludge
banks). Following are alternative methods of ultimate sludge disposal, which, in some
cases, may be economical and environmenally sound solutions.

5.9.3.1 Discharge to Sanitary Sewer. In general, water treatment plant residues
can be disposed of by discharge to a sanitary sewer without upsetting the wastewater
treatment processes. However, problems can result if the amount of sludge is too
great.

a) The sewer can be overloaded hydraulically by large batch dumps
of sludge. This problem can be handled by storing the sludge in a holding tank, then
bleeding the sludge slowly into the sewer during periods of low wastewater flow (such
as after midnight). However, sewer flow needs to be sufficient to prevent sludge solids
from accumulating in the sewer, since the solids may then clog the sewer.

b) The water treatment sludge solids increase the amount of sludge to
be disposed of at the sewage treatment plant. Therefore, the dewatering and disposal
problems are not eliminated, but simply shifted elsewhere. Water treatment plant
sludge is not affected by sludge digestion processes at the sewage treatment plant but
does take up digester volume. In some cases, water plant sludges have been reported
to clog digesters.

5.9.3.2 Landfill. Modern sanitary landfills are designed and operated to keep the
amount of water leaching from the filled material to a minimum. For this reason, landfill
regulations often require that sludges contain at least 20 percent dry solids, and
sometimes require as high as 50 to 60 percent. Wet sludges are not acceptable
because they are difficult to mix well with other solid wastes before covering, and
because the large amount of water could percolate through the soil and pollute water
supplies.

5.9.3.3 Lagoons. Disposal lagoons are simply dewatering lagoons that are never
cleaned out, thus eliminating the main operating problem of drying lagoons. The main
disadvantage is that large land areas are permanently committed for use as lagoons.
For plants with small sludge quantities and plentiful land, lagoons can be practical for
sludge disposal.

5.9.34 Land Spreading of Lime Sludge. In many agricultural areas, particularly
in the Midwest, farming practices require that lime or limestone be added to the fields
periodically to control soil pH. Sludge from lime water softening processes can be used
for this purpose if it is sufficiently dewatered to allow easy handling.

71



M L- HDBK- 1164

594 Laboratory Control Tests. The main control tests involved in sludge
handling and disposal are the solids tests (total solids and suspended solids) used to
determine the effectiveness of dewatering processes. Some recycling processes
require testing for hazardous materials. Ocean disposal may require bioassay testing
to determine the effect on the aquatic environment.

5.95 Maintaining Records. The dewatering and ultimate disposal of water
plant sludges and other residues can often be expensive. To manage water treatment
plant residues adequately, maintain records on residue quantities and characteristics,
chemical quantities used for residue treatment processes, results of laboratory control
tests, and operating notes.

5.10 Desalination. Some geographic locations, including coastal areas,
islands, and some inland regions, have little or no fresh water even though unlimited
supplies of saline water are available.

When it is necessary to establish and maintain military installations in
such areas, the water supply is generally derived by converting saline water into fresh
water. Several methods are available, but they are all quite expensive and complicated
to use. These methods include distillation, ion exchange, electrodialysis, and reverse
osmosis. Other methods (such as freezing, hydrate formations, solvent extractions,
and solar evaporation) are not considered practical desalination methods.

For more information on desalination, see par. 2.2.64.

5.11 Water Sampling and Analysis. Sampling and analysis for plant quality
control differs from testing conducted to monitor compliance with the SDWA. Process
tests are generally conducted by treatment plant personnel, are used to enhance and
control plant performance, and are not required by law. Applicable process control
tests for each unit process are detailed in pars. 5.4.1 through 5.4.13. Compliance
monitoring is covered in par. 3.7. Additional information on sampling and analysis can